

Glass and Glazing Federation

Certifies that

Garware Polyester Limited

Certificate No: *TC 0084*

Garware 100 Micron Clear Safety Film has passed Class 2B
of pr EN 12600 'Glass in Building – Pendulum
Test – Impact Test Method and Classification
for Flat Glass' on 4mm Float Glass

Tested at Wintech Engineering Ltd, UKAS accredited Test Laboratory, No.2223

Issued: *24 August 2001*

Chief Executive:



N Rees

Testing Officer:



S H Rice



Glass and Glazing Federation

Glass and Glazing Federation
44 – 48 Borough High Street
London
SE1 1XB
Tel: 020 7207 5872
Fax: 020 7357 7458

Test Facility:
WINTech Engineering Ltd
Halesfield 2
Telford TF7 4QH
Tel: 01952 586580
Fax: 01952 586585